


 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

C 

9 - 5 2 ,  A s h i h a r a - c h o ,  
N i s h i n o m i y a ,  J a p a n  

Te l e p h o n e :  0 7 9 8 - 6 5 - 2 111  
Te l e f a x :  0 7 9 8 - 6 5 - 4 2 0 0  

Yo u r  L o c a l  A g e n t / D e a l e r  

A l l  r i g h t s  r e s e rv e d .  

PUB.  No . OME-34450  
M O D E L 1 7 3 1  M A R K - 3  (H IMA )  

F I R S T E D I T I O N :  F E B .  1 9 9 7  
 J  :  J U N .  6 , 2 0 0 1  Printed in Japan 































 xi

EQUIPMENT LIST 
Complete Set 

No. Name Type Code No. Qty Remarks 
1 Antenna Unit RSB-0071-058 1  
2 Display Unit RDP-099-31M3 1  
3 Spare parts FP03-06000 000-085-153 1 set  
4 Accessories SP03-05800 000-080-923 1 set  

CP03-18000 000-086-968 1 set Signal Cable: 10 m 
CP03-18010 000-086-969  Signal Cable: 15 m 
CP03-18020 000-086-970  Signal Cable: 20m 

5 Installation 
Material 
(Select one.) 

CP03-18030 000-086-971  Signal Cable: 30 m 
 
Installation Materials (CP03-180xx) 

No. Name Type Code No. Qty Remarks 
1 Hex. Bolt M10X25 SUS304 000-862-308 4  
2 Flat Washer M10 SUS304 008-864-131 4  
3 Spring Washer M10 SUS304 000-085-153 4  
4 Tapping Screw 6x20 SUS304 000-802-084 5  
5 Socket Cap 03-112-1254-1 100-159-441 1  

S03-70-10 008-475-260 10 m 
S03-70-15 008-475-270 15 m 
S03-70-20 008-475-280 20 m 

6 Signal Cable* 
(Select one.) 

S03-70-30 008-475-290 

1 

30 m 
7 Power Cable 03S7434 000-113-501  3.5 m 
8 EMC Core E04SS251512 000-144-673 1  

S03-61 compatible may be supplied; two thin pink wires replaced with one thick wire. 
 
Accessories 

No. Name Type Code No. Qty Remarks 
1 Hood Assy. FP03-04601 008-428-620 1  
2 Bracket Assy. FP03-04602 008-428-630 1  
3 Knob Bolt FP03-04603 008-428-640 2  

 
Spare parts 

No. Name Type Code No. Qty Remarks 
1 Fuse FGMB 10A 125VAC 000-104-815 2 For 12 VDC 
2 Fuse FGMB 5A 125VAC 000-112-785 2 For 24/32 VDC

 
Accessories 

No. Name Type Code No. Qty Remarks 
000-013-484 100 VAC 
000-013-485 110 VAC 
000-013-486 220 VAC 

1 Rectifier RP-62 

000-013-487 

1 

230 VAC 
2 External Buzzer. OP03-21 000-030-097 1  
3 Mounting Bracket (1) OP03-92 000-445-070   
4 Dast Cover 03-028-0401 100-087-000 1  



























































































 6-2

Flat washer
Spring washer
M10 x 25 Hex bolt Platform

4- 12 Holes

Cable
entry

Ship's bow

(1) This signal cable run between the antenna and the display comes in lengths of 10 m, 15 m, 20 m 
and 30 m. whatever length is used it must be unbroken; namely, no splicing allowed. 

(2) Deposits and fumes from a funnel or other exhaust vent can adversely affect the aerial 
performance and hot gases may distort the radiator portion. The antenna unit must not be 
mounted where the temperature is more than 70°C 

 
Mounting the antenna  

1. Open the antenna unit packing box carefully. 
2. Unbolt the four bolts at the base of the radome to remove 

the radome cover.  
Antenna unit 

The mounting surface must be parallel with the waterline and provided with five holes whose 
dimensions are shown in the outline drawing attached at the end of this manual. 
The unit is adjusted so a target echo returned from the bow direction will be shown on the zero 
degree (heading line) position on the screen. When drilling holes, be sure they are parallel with the 
fore and aft line. 
 
3.  Prepare a platform of 5 to 10 millimeters in thickness for the antenna unit.  

A mounting bracket for mounting the antenna unit on a sailboat mast is optionally available. 
(Refer to page 1-9.) Find the cable entry on the radome base. Next, position the radome base so 
the cable entry faces the stern direction. This alignment must be as accurate as possible.  

 

Antenna unit, cover removed Antenna unit  How to fasten the radome base to the 
mounting platform  

 
Wiring and final preparation 

4. Drill a hole of at least 20 millimeters diameter through the deck or bulkhead to run the signal 
cable between the antenna unit and the display unit. (To prevent electrical interference avoid 
running the signal cable near other electrical equipment and in parallel with power cables.) Pass 
the cable through the hole. Then, seal the hole with sealing compound for waterproofing. 

5. Remove two shield covers in the radome.  
6. Remove the cable clamping plate by unfastening four screws and removing a gasket. 

Radome cover

Flat
washer

Spring
washer

Platform

Antenna base plate

M10 x 25
Hex bolt

Radome

5 - 10 mm

Apply silicone sealant.

Effective
thread length

25 mm

Gasket



 6-3

J802
J801

J611

MD-9208

IF-9214

PTU-9335

Cable
entry

Shield cover

Shield cover

Pan head screws
M4x8  7 pcs.

Pan head screws
M4x8    7 pcs.

Pan head screws
M4x8  4 pcs.

Gasket

Cable clamping plate

 
Antenna unit, inside view     Signal cable, antenna unit side 
 

7. Pass the cable through the hole at the bottom of the radome base. 
8. Secure the cable with the cable clamping plate and gasket. Ground the shield and vinyl wire by 

one of the screws of the cable clamping plate.  
9. Connect the wire to the RF unit. 
10. Attach the EMC core supplied as shown below. 
 

 
 
 
 
 
 
 
 
 

 
RF unit     How to attach EMC core 

 
11. Fix the shield cover. Do not pinch the cable. 
12. Attach the radome cover, aligning triangle mark on radome cover with that on radome base. 
 

Radome cover

Radome base  
How to position the radome cover 

 
13. Loosely fasten the radome fixing bolts. You will tighten them after confirming magnetron heater 

voltage. 
 

J806

J805

J803

J804

J802J801

Motor

J613

J611

J1

EMC core
E04SS251512
(Above cable
clamping
plate)

Cable
entrance

IF9214IF9214PTU-9335

MD9208

Cable
clamping plate

to one of the screws 
of the cable clamping plate

9-pin connector:
to J801 on MD-9208

4-pin connector:
to J802 on MD-9208

13-pin connector:
to J611 on IF-9214










































	SAFETY INSTRUCTIONS
	Please Check Input Voltage
	Table of Contents
	FOREWARD
	General Safety Information
	Operating Precautions
	Features

	SPECIFICATIONS
	1. PRINCIPLE OF OPERATION
	2. OPERATIONAL OVERVIEW
	The Front Panel
	Turning the Unit On and Off
	Basic Operation
	The MENU Touchpad
	Measuring Range and Bearing
	Reducing Interference
	Shifting and Zooming the Display
	Guard Alarm
	Plotting
	Navigation Data
	Better Distinction of Echoes
	WATCHMAN

	3. APPLICATION
	Factors Affecting Minimum Range
	Factors Affecting Maximum Range
	Interpreting the Display
	False Echoes
	Radar Picture and Corresponding Chart
	Position Fixing with Radar
	Collision Avoidance and Relative Motion

	4. MAINTENANCE
	General
	Scanner Unit
	Display Unit

	5. TROUBLESHOOTING
	Basic Troubleshooting
	Advanced Troubleshooting
	Checking the Magnetron

	6. INSTALLATION
	Antenna Unit Installation
	Display Unit Installation
	Checking the Installation
	Adjustments
	Measurement of Blind Shadow Sectors

	LIST OF DRAWINGS
	CIRCUIT DIAGRAMS
	OUTLINE DRAWINGS

	Declaration of Conformity



